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(1) HAXESE (Test Recipe)
KK TL (RSS 18) (NR) 100 (EZE)
HAFA—R>TSvsH (Carbon Black) 50
FIoFoRTARAFAIL (Process 0il) 5
ATT) UEE (Stearic Acid) 1
g (Zn0) 5
B =’ (Sulfur) 2.5
INERAE HEF (Accelerator) R =2
(2) HRER$ER (Test Results)
1. BEMEEER
No.
5H 1-1 1-2 1-3 1-4 1-b
Ho+5—M—G (MBT) 1.0 - - - -
Ho+5—DM—G (MBTS) - 1.0 - - -
Ho¥5—MZz (ZNMBT) - - 1.0 - -
H>2+5—HM (CMBT) - - - 1.0 -
(k&) H>+5—CM—G (CBS) - - - - 1.0
L—=—Xa—FHE& (Mooney Scorch Test) : M L1, 125°C
Vn 34.0 29.5 33.0 37.5 29.0
ts (min) 7.1 11.0 8.2 3.0 16.3
t 35 (min) 8.8 13.8 10. 8 3.7 17.3
t 430 (min) 1.7 2.8 2.6 0.7 1.0
LA A—4—5XE& (Rheometer Test) : 8 ==+1°  100cpm, 145°C
t st (min) 2.3 3.5 2.8 1.3 4.8
t 10 (min) 3.1 4.5 3.8 1.7 517
t 90 (min) 14.3 15.3 17.1 1.5 11.2
t 90— t 10 (min) 11.2 10. 8 13.3 5.8 55
LY E (N-m) 3.5 3.7 3.3 4.6 4.7
g|3EsKER (Tensile Test) : 145°C T L X ks
e DoEREFE (in) | 15 | 20 | 20 | 10 | 15
TB (MPa) 22.0 22.4 19.8 25.9 27.1
EB (%) 470 480 450 450 460
M 200 (MPa) 7.1 6.8 6.4 8.8 9.1
M 300 (MPa) 12.3 11.9 11.0 15.7 16. 2
Hs (JIS, A 64 64 64 66 66
LAA—4%—mEEai#R : 145°C
4-
~ DM
)bl/ HM CM M
[l MZ
(N-m) 9
0 10 20

INEREFR (min)
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O. DM/ D#A%

(2EEHIE : 1.0phr)

No.

EE 1-6 1-1 1-8 1-9 1-10 1-11
H2ot5—DM—G (MBTS) 1.0 0.8 0.6 0.4 0.2 -
Hot5—D—G (DPG) - 0.2 0.4 0.6 0.8 1.0
(DM—G./D—GEJLLE) 100/0 | 86/14 | 70/30 | 51/49 | 28/72 | 0/100

Li—=—X2—FiKE& (Mooney Scorch Test) : M L1, 125°C

Vi 29.5 | 29.0 | 28.5 | 28.5 | 31.0 | 29.5
ts (min) 11.0 8.1 6.6 5.8 4.8 8.8
t 35 (min) 13.8 9.6 1.8 6.9 6.3 14.3
t 430 (min) 2.8 1.5 1.2 1.1 1.5 5.5
LA A —%—itE& (Rheometer Test) : 8 ==+1° , 100cpm, 145°C
t s1 (min) 3.5 2.8 2.3 2.0 1.7 2.6
t 10 (min) 4.5 3.3 2.8 2.5 2.4 4.1
t 90 (min) 15.3 11.8 11.8 13.4 | 17.7 | 44.5
t 90— t 10 (min) 10. 8 8.5 9.0 10.9 15.3 | 40.4
MILYE (N-m) 3.7 4.3 4.6 4.6 4.4 3.7
513REKER (Tensile Test) : 145°C T L X ks
o DoERESE (min) | 20 | 15 | 15 | 15 | 20 | 45
TB (MPa) 22.4 | 25.3 | 26.4 | 26.2 | 26.1 23.6
EB (%) 480 460 450 460 470 480
M 100 (MPa) 2.1 3.3 3.6 3.5 3.2 2.6
M200 (MPa) 6.8 8.4 9.3 9.2 8.5 7.1
Hs (JIS, A) 64 66 68 67 65 62
EnFEikE& (Heat Aging Test) : 100°C x 24hrs. BAALIE
TB ZiEE (%) -35 -35 =31 =31 -50 -59
EB ZiEE (%) -36 -34 -25 -19 -39 -41
M1oo ZEE (%) +21 +21 + 3 -8 -6 -7
M200 ZEE (%) +23 +21 + 2 -1 -1 -13
Hs %1k + 2 + 2 + 2 + 2 + 1 + 2
[EHEKRKAVT HMEERER (Compression Set Test) :
145°C 7 L 2 &, 100°C x 24hrs. EhA0IE
e DOBRBSRE (min) | 25 | 20 | . 20 | 20 | 25 | . 50
Ccs (%) 50 56 60 66 71 74
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(1) EAXBE (Test Recipe)
=HEPT 3045 (EPDM) 100 (EE#0)
HAFhA—R>TSvsH (Carbon Black) 50
F+I27o%TatwRXA 4L (Process 0il) 5
ATT7) VB (Stearic Acid) 1
e (Zn0) 5
R (Sulfur) 1.5
Ho+5— TRA (DPTT) 0.5
o5 — PX (ZnEPDC) 0.5
B (Sample) Al &

(2) HERfER (Test Results)

No.

EE 2-1 2-2 2-3 2-4
Hot5—M—G (MBT) 1.5 - - -
Ho+>5—DM—G (MBTS) - 1.5 - -
Hot5—MZ (ZnMBT) - - 1.5 -
Y2+ >—HM (CMBT) - - - 1.5

L—=—Xa—FHE& (Mooney Scorch Test) : ML1, 125°C

Vi 46.5 36.0 41.0 47.5
ts (min) 6.0 13.2 5.9 3.0
t 35 (min) 10.1 22.5 10.2 4.4
t 430 (min) 4.1 9.3 4.3 1.4
Fa15RAMA—42—ER (Curelastometer Test) : 6 ==+3° , 2mm, 160°C
t 10 (min) 0.8 2.1 1.0 0.6
t 90 (min) 11.6 12.8 14.0 7.1
t 90— t 10 (min) 10. 8 10.7 13.0 6.5
MILYE (N-m) 5.2 5.1 5.0 5.3
JIL—LMERER « (Blooming Test) : 160°C 7 L X ik
INBREFRE (min) 15 15 15 10
r.t x 14days O @) @) X
* TI—LMEDOFTE ; O: TI—LBEL A: TIL—LFEE x: TL—LHY xx:BEITIL—L
Fa1S5RAMA—F—NFEEHE: 160°C
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1. CREEEDFAREMER

1) &2 —F — & L TooOshEHE

(1) EAXBE (Test Recipe)

CR—W 100 (EE8R)
SRF—LS#A—/KR>TS w4 (Carbon Black) 50
FTIOTFURTOEARLTAIL (Process 0il) 10

ATT Uk (Stearic Acid) 1

e (Zn0) 5

BIE TR L (Mg0) 4
Yo+5— 22-C (EU) 1

1) 3 —H— (Retarders) Al 58

(2) HAER#EE (Test Results)
No.

EE 3-1 3-2 3-3
Hot5—22—-C (EU) 1.0 1.0 1.0
(A—4—) - - -
Hot5—DM—G (MBTS) - 1.0 -

(LkB) >t 5—TT—G (TMTD) - - 1.0

Li—=—Xa—FiKE& (Mooney Scorch Test) : M L1, 120°C
Vm 37.0 37.0 36.5

ts (min) 9.3 14.6 12.5
t 35 (min) 17.5 30.6 25.2
t 430 (min) 8.2 16.0 12.7
Fa15RAMA—2—E& (Curelastometer Test) : 8 ==+3° , 2mm, 155°C
t 10 (min) 1.4 1.9 1.5
t 90 (min) 9.6 11.2 8.7
t 90— t 10 (min) 8.2 9.3 1.2
ML {E (N-m) 7.7 5.1 5.5
515REXER (Tensile Test) : 160°C x 15min. 7 L X &k
T8 (MPa) 20.5 21.0 20.8
EsB (%) 330 430 380
M 200 (MPa) 10.9 7.5 8.8
Hs (JIS, A) 70 67 67




0. NREEDF VS LEREMZRR

(1) HAXESE (Test Recipe)

KAdL (RSS 15) (NR) 100 (E=EP)
HAFhA—R>TSvsH (Carbon Black) 50
HenEE (Zn0) 5
ATT Uk (Stearic Acid) 2
Yot53— TT—-G (TMTD) 3.0
Yot53— M—G (MBT) Al &S
(2) HER{EE (Test Results)
No.
EE 4-1 4-2 4-3
Hot>5—M—G (MBT) - 1.0 2.0
L—=—Xa—FHE& (Mooney Scorch Test) : M L1, 125°C
Vm 25.0 22.0 21.5
ts (min) 9.5 14. 4 21.3
t 35 (min) 12.6 24.2 30.8
t 430 (min) 3.1 9.8 9.5
XTaS5SRAMA—%—E (Curelastometer Test) : § ==+3° , 2mm, 145°C
t 10 (min) 2.2 3.3 5.4
t 90 (min) 6.5 7.3 11.8
t 90— t 10 (min) 4.3 4.0 6.4
MILDE (N-m) 3.4 3.4 3.1
SI3REAER (Tensile Test) : 145°C x 10min. 7' L X in&k
TB (MPa) 22.6 21.3 20.5
EB (%) 460 480 560
M 200 (MPa) 9.8 9.0 6.6
M 300 (MPa) 15.0 13.4 10. 3
Hs (JIS, A) 65 63 60
#EILRER (Heat Aging Test) :
145°C x 10min. 7 L X MN#, 100°C x 72hrs. LI
T8 ZiE (%) - 15 - 17 0
EB EEE (%) -39 - 47 - 44
M200 ZEAEE (%) + 49 + 63 +109
Hs it + 3 + 5 + 7




